

DEPARTMENT OF HEALTH & FAMILY WELFARE
GOVERNMENT OF WEST BENGAL
OPD Patient Card

Clinical Notes

ADVICE

16 JAN 2019
M

239

END V on MHD

HTN

ACCESS - RT AVF

BP - 150/90 mmHg
P ⊕ Oe ⊕

07/01/19

Hb 10.10

Ur/Er 156/12.50

Na/K 138/6.20

Hep B vaccination done

Advice

- Salt restricted Renal diet c
total fluid intake = 500ml/day

- ~~Tab~~ Cont MHD - 3/wk from
nearest PPD centre

- Inj EPO 4000U SLc - 1/wk

- Inj Fe Sucrose 100mg iv - 2/month

- Cap Toiv acid 5mg OD

- Tab Calc 3 300mg BDPE

- Tab Metoprolol XL 25mg OD at 100

- Tab Torsemide 10mg OD at 100

- Tab Candesartane 10mg OD at 100

Review after 3 weeks

Hb, Creat K

uH

Ca/P/UA/Bs

PTH, 25(OH) Vit D/

ERSOY